
Draft 2030 General Plan EIR  EDAW 
City of Live Oak 4.10-1 Public Utilities 

4.10 PUBLIC UTILITIES 

This section contains a description and analysis of the impacts the 2030 General Plan may have on water, 
wastewater, solid waste, and storm drainage facilities and private utilities in Live Oak. The section also provides a 
brief analysis of regulations and plans pertinent to the implementation of the 2030 General Plan. 

4.10.1 REGULATORY SETTING 

The following programs, policies, and regulations direct the development and operation of utilities in the Live 
Oak Planning Area. 

FEDERAL PLANS, POLICIES, REGULATIONS, AND LAWS 

No federal plans, policies, regulations, or laws pertaining to public utilities and services are applicable to the 
[...]
DBCP in their initial sampling in 2006 and continue to be sampled every three years. 

The initial sampling for Well 2A on February 28, 2006 detected 1.06 μg/L methyl tertiary butyl ether (MTBE) 
that was confirmed in a second sample on April 21, 2006 with the result of 1.73 μg/L. The next quarterly 
sampling on October 9, 2006 produced a non-detectable MTBE result. Well 2A will continue to be sampled every 
three months for MTBE while the other wells will be sampled every six years. 

Arsenic is a natural occurring element originating from erosion of natural deposits and is known to cause various 
types of cancer, harm the central and peripheral nervous systems, as well as heart and blood vessels, and cause 
serious skin problems with prolonged exposure to low concentrations in potable water. Arsenic has a Primary 
Maximum Contaminant Level (PMCL) which was lowered from 50 parts per billion (μg/L) to 10 μg/L in 2006. 
To address the lower arsenic regulation, treatment has been added to Wells 1A, 2A, 3, and 4. After adding 
treatment, these wells have been in compliance with the arsenic standard. 

Historically, water pumped from Wells 1 and 2 have had higher nitrate concentrations than water from Wells 3 
and 4. Nitrate concentration in Well 1 ranged from 8.9 mg/L in a sample taken on February 14, 1995 to 106.8 
mg/L in a sample taken on April 7, 2005. This maximum value in Well 1 was the only recorded violation of the 
45 mg/L MCL and based on subsequent sampling is considered to be an erroneous result, either due to lab or 
sampling errors. However, Well 1 has had other recent results of up to 35.6 mg/L taken on June 16, 2005, which 
is close to the MCL. The nitrate concentration in Well 2 ranged from 13.7 mg/L in a sample taken on April 4, 



Draft 2030 General Plan EIR  EDAW 
City of Live Oak 4.10-7 Public Utilities 

1995 to 41.25 mg/L in a sample taken on August 22, 2005. Natural nitrate concentrations in groundwater typically 
range from 0.1 to 10 mg/l. Common sources of nitrate in groundwater include contamination from human or 
animal wastes, and leaching of salts from fertilizers used in agriculture, and natural occurring salts in the 
groundwater. 

Wellhead Treatment 

Wellhead arsenic treatment was added in 2008 to four well sites including 1A, 2A, 3, and 4. At the 1A/2A site, a 
backwash tank was also added to allow recycling of backwash water. However, the City currently does not 
recycle the backwash water. The backwash water is sent to a sand drying bed to separate the solids that are sent to 
the landfill. Due to site constraints at well sites 3 and 4, the backwash water and sludge is disposed of into the 
existing sewer and treated at the City’s wastewater treatment plant. 

WASTEWATER 

Description of Collection System 

Because Live Oak is located in an area of very level topography, the City’s sewer system is constructed as a 
network of gravity pipes and pump stations with force mains to convey raw wastewater to the wastewater 
treatment plant, which is located in the southwest portion of the City. The collection system consists of five 
distinct sub-basins, each served by a pump station. There are approximately 131,000 lineal feet (24.9 miles) of 
gravity and pressure pipe within the collection system. The first sewer infrastructure, approximately 30% of the 
current system, was constructed in 1952. Pipe materials include vitrified clay, asbestos cement, PVC, and ductile 
iron pipe. Pipe sizes range from 4” to 21” diameter. Depth of sewer lines ranges from 2.5 to 18 feet, as measured 
below manhole rims. 

The density of development generates relatively low dry weather flow-rates, with the result that pipe diameters 
are not large. Smaller diameter pipes require steeper slopes to maintain minimum flow-rates and prevent sewer 
line plugging. The steeper pipe slopes, in conjunction with level topography, result in a distributed network of 
pump stations located approximately ½ mile apart in order to keep sewer line depths at reasonable levels. 
Groundwater depths range from 10–15 feet below the surface. The complications of installing and maintaining 
sewer lines below the groundwater table may have been another factor in trying to minimize the installation of 
deep sewer lines. 

Condition of Collection System 

The City is currently in the process of completing an extensive study of the condition of the existing sewer 
system. Although details regarding the exact system are not known at this time, it is known that the system does 
experience significant groundwater infiltration (GWI) and at least some parts of the collection system are in poor 
condition. In addition to the condition assessment, the City is also in the process of finalizing a capacity analysis 
to evaluate the impacts of peak wet weather flows on capacity in the collection system. Results from the capacity 
analysis will be utilized in conjunction with the condition assessment information to complete and refine the 
capital improvement program. 

Pump Stations 

There are currently six wastewater pump stations in the Live Oak collection system. Table 4.10-3 lists the pump 
stations and range of potential flow rates. The Date Street and Ash Street Pump stations deliver flow into a 
common force main, so there is a range of flow potential for these pump stations based on whether there is one or 
two pumps in operation, and whether the stations are pumping at the same time. 



EDAW  Draft 2030 General Plan EIR 
Public Utilities 4.10-8 City of Live Oak 

Table 4.10-3 
City of Live Oak Wastewater Pump Stations 

Name No. Pumps Capacity 
(gpm) 

Date Street Pump Station 3 1,900–2,540 

Ash Street Pump Station 3 1,760–2,080 

Peachtree Pump Station 2 N/A 

Kola Pump Station 2 2,920–3,800 

Musgrave Pump Station 2 700 

Pennington Pump Station (serves portion of Ash Street collection area) 2 N/A 

Source: ECO: LOGIC 2005. 

 

Wastewater Treatment and Disposal Facilities 

Description of Existing Treatment System 

The City of Live Oak operates and maintains its sewer system and wastewater treatment plant (WWTP). The 
majority of Live Oak residents are connected to the City’s sewer system and WWTP for wastewater treatment 
services. Some individual septic systems are still in use throughout the City. However, the City’s Municipal Code 
Section 13.32 requires that individual septic systems connect to the City’s sewer system when Live Oak facilities 
are within 200 feet of the septic system. 

The Live Oak WWTP is sized to accommodate 1.4 million gallons/day (MGD) average dry weather flow 
(ADWF), and a peak daily flow of 0.8 MGD. In 2008, existing development (8,500 population) generated 
approximately 0.76 MGD on an average dry weather flow basis (ECO:LOGIC 2009b). 

The Live Oak WWTP provides secondary treatment of raw wastewater through a series of aerated ponds and 
lagoons, discharging disinfected effluent to an irrigation drain (Reclamation District 777 Lateral Drain Number 
1). From Lateral Drain Number 1, effluent flows through the East Intercepting Canal and the Wadsworth Canal to 
the Sutter Bypass and the Sacramento River. 

The effluent is disinfected with chlorine. The WWTP has been issued a Cease and Desist Order (Order No R5-
2004-0097) by the RWQCB due to high levels of aluminum, ammonia, diazinon, and organochlorine pesticides in 
the effluent. The WWTP is currently not able to consistently comply with the aluminum, ammonia, diazinon, and 
organochlorine pesticide effluent limitations in their Waste Discharge Requirements (WDR) Order. Furthermore, 
the new discharge permit contains effluent discharge requirements that can only be achieved with tertiary 
treatment. The design for a new activated sludge tertiary treatment plant to address this is complete, as required by 
the Cease and Desist Order and new discharge permit. 

The WWTP upgrade is planned for completion in December of 2011. The City’s first phase WWTP upgrade is 
specifically designed to ensure the City can meet water quality related regulatory requirements. The new 
treatment facilities associated with this upgrade include: 

► new odor control facilities; 

► a new pump station; 

► a new secondary treatment process; 



Draft 2030 General Plan EIR  EDAW 
City of Live Oak 4.10-9 Public Utilities 

► tertiary treatment process consisting of a chemical feed and storage facility modifications, new rapid mix and 
flocculation basins, and a dual train cloth media filter system; 

► new ultraviolet disinfection system consisting of a single channel with five UV banks; and 

► Other improvements. 

The second phase of improvements is planned for completion in the year 2019. These improvements are designed 
to meet anticipated regulatory requirements. Components in the second phase include: 

► Relocating effluent discharge via construction of an effluent pump station, pipeline, and outfall diffuser in the 
Feather River to meet new regulatory requirements through dilution. 

► Upgrading the existing facilities to provide biological nutrient removal by constructing new anoxic basins. 

► Constructing new grit removal facilities consisting of a dual train vortex grit removal system with a grit pump 
and a grit classifier and hydro cyclone. 

The third phase of planned improvements to the WWTP would be implemented based on the need to increase 
capacity. The City could increase ADWF treatment capacity from 1.4 Mgal/d to 2.8 Mgal/d through the addition 
of new process trains. Facility upgrades include construction of a new influent pump station and headworks 
facilities and new solids handling facilities, in addition to a number of other identified improvements. A fourth 
phase of capital improvements at the WWTP would expand capacity from 2.8 MGD to 4.2 MGD. Please refer to 
the City’s wastewater master plan, under separate cover, for more detailed information. 

SOLID WASTE 

The Yuba-Sutter Regional Waste Management Authority (RWMA) has authority over solid waste collection and 
disposal services in the City of Live Oak, as well as the Cities of Marysville, Wheatland, and Yuba City, and all 
of the unincorporated areas of both Yuba and Sutter Counties through a Joint Powers Agreement. Yuba-Sutter 
Disposal, Inc. (YSDI) provides the actual solid waste collection and disposal services for the RWMA. YSDI 
currently has more than 30,000 residential customers and 5,000 business customers located throughout Sutter and 
Yuba Counties (Sutter County 2008: 3.1-66). In December 2005, YSDI had 1,753 residential customers and 
87 commercial customers in Live Oak (City of Live Oak 2006: PSF-19). In 2007, the entire jurisdiction disposed 
of approximately 146,000 tons of solid waste (CIWMB 2008). The Ostrom Road Landfill, near Wheatland in 
Yuba County, is the primary destination for solid waste collected by YSDI. In 2006, 137,989 tons of solid waste 
were delivered to the Ostrom Road Landfill from the Yuba-Sutter RWMA jurisdictions, include 5,262 tons from 
Live Oak (Sutter County 2008: 3.1-68-3.1-69). In 2007, the Ostrom Road Landfill was permitted to accept 3,000 
tons of solid waste per day and had an estimated remaining capacity of 40,600,000 cubic yards (97.1%). The 
expected closure date of this facility is December 2066 (CIWMB 2008). 

NATURAL GAS 

The Pacific Gas and Electric Company (PG&E) provides the Live Oak Planning Area with natural gas service. 
According to the Background Report prepared in 2006 for this 2030 General Plan, there are multiple high 
pressure gas lines in the Live Oak area. One is under the entire length of Archer Avenue. Another heads north out 
of town on Metteer Road and under Sheldon Avenue between Pennington Road and Archer Avenue. Other lines 
lie under Kent Road, Bishop Avenue, Luther Road, Township Road, Billings Road, Campbell Road, Paseo 
Avenue, Orchard Way, north Larkin Road, and Pennington Road from Sheldon Avenue west out of the area. 
There also high pressure gas lines under multiple side streets throughout the city. Another high pressure line loops 
from Larkin Road under Nevada Street to the north end of the city, where it heads south under SR 99 to Nevada 
Street again (City of Live Oak 2006). 



EDAW  Draft 2030 General Plan EIR 
Public Utilities 4.10-10 City of Live Oak 

There are also transmission lines in the Live Oak area. One transmission line enters the area from the north under 
SR 99, continues under Nevada Street from the north end of the city to Larkin Road, continues south down Larkin 
Road to SR 99 at the south end of the city, and continues south out of the area under SR 99. A spur of 
transmission line traverses from this line east under Pennington Road from Larkin Road to Metteer Road. 

ELECTRICITY 

PG&E serves all of the Planning Area for electricity service. According to the Background Report prepared for 
this 2030 General Plan, the Live Oak electricity substation is located just north of Pennington Road between 
Larkin Road and SR 99 (City of Live Oak 2006). 

Some of the main lines through the Live Oak area run along the following streets: Larkin Road; Archer Avenue; 
Pennington Road west of Larkin Road; Pennington Road east of Orchard Way; and, along Richards Road 
continuing south beyond the dead end of Richards Road. Another main line heads west on Kola Street from the 
Larkin Road main line, turns north along SR 99, heads south on Nevada to the northern edge of the city limits, 
turns west to N Street, and follows N Street south to the Pennington Road main line. Another main line heads 
west on Elm Street from the Larkin Road main line to California Street, north on California Street to Gum Street, 
west on Gum Street to N Street, south on N Street to Fir Street, west on Fir Street to P Street, and north on P 
Street to the main line on Pennington Road. Another main line heads west from the Larkin Road main line along 
Ivy Street and turns south along SR 99 to the Pennington main line. All of these main lines are above ground. 
Other, smaller above-ground lines branch off of these main lines and traverse through the neighborhoods 
throughout Live Oak. Other small below-ground lines also traverse neighborhoods throughout Live Oak. 

COMMUNICATIONS SERVICE (TELEPHONE, DSL) 

AT&T is the incumbent telephone service provider in the entire Live Oak Planning Area, meaning that they are 
the service provider that is legally bound to provide service where no other service provider voluntarily provides 
service. AT&T has a policy of not revealing line locations, plans for new facilities, or demand levels to the public. 

4.10.3 ENVIRONMENTAL IMPACTS AND MITIGATION MEASURES 

THRESHOLDS OF SIGNIFICANCE 

Based on Appendix G of the State CEQA Guidelines, an impact on public utilities is considered significant if the 
proposed project would: 

► exceed wastewater treatment requirements of the applicable Regional Water Quality Control Board; 

► require or result in the construction of new water or wastewater treatment facilities or expansion of existing 
facilities, the construction of which could cause significant environmental effects; 

► require or result in the construction of new storm water drainage facilities or expansion of existing facilities, 
the construction of which could cause significant environmental effects; 

► exceed water supplies available to serve the project from existing entitlements and resources and require new 
or expanded entitlements; 

► result in a determination by the wastewater treatment provider which serves or may serve the project that it 
exceeds available capacity to serve the project’s projected demand, in addition to the provider’s existing 
commitments; 



Draft 2030 General Plan EIR  EDAW 
City of Live Oak 4.10-11 Public Utilities 

► be served by a landfill with insufficient permitted capacity to accommodate the project’s solid waste disposal 
needs; or 

► fail to comply with federal, state, and local statutes and regulations related to solid waste. 

Impacts on utility infrastructure that would result from buildout of the 2030 General Plan are evaluated at a 